
CONSTRUCT YOUR DREAMS

GUIDE FOR BUILDING THESuitable for use

SLIDE
www.makeblock.cc

Lab kit
Ultimate kit

V1.1



Part list

Beam 0824-144

Beam 0824-96

2x

4x Screw M4X1420x

Slider-256

Beam 0808-128

4x

2x
Plastic Ring 4x7x2

Screw M4x22

Nut M4

4x

4x

5x

4xPlate 3x6

Screw M4x8

2x

10x
DC Motor-37

DC Motor-37 Bracket

Timing Pulley 18T 

Headless Screw  M3×5

1x

1x

2x

2x

Countersunk Screw M3x82x

Threaded Shaft 4x31mm

Shaft Collar 4mm

1x

1x

Timing Belt 1012T1x

V-slot Bearing

OR
Open Timing Belt -1 Meter1x



1

Beam 0824-144

Beam 0824-96

2x

2x

Screw M4X144x



2

Slider-256

Beam 0808-128

Screw M4X14

4x

2x

8x



3

Screw M4X144x



4

Beam 0824-96

Plastic Ring 4x7x2

Screw M4x22

Nut M4

2x

4x

4x

4x

4x

V-slot Bearing



5

Screw M4X144x



6

Plate 3x6

Screw M4x8

1x

4x



7

DC Motor-37

DC Motor-37 Bracket

Timing Pulley 18T 

Headless Screw  M3×5

Screw M4x8

1x

1x

1x

1x

2x

Countersunk Screw M3x82x



8

Threaded Shaft 4X31mm

Timing Pulley 18T 

Shaft Collar 4mm

Headless Screw  M3×5

Nut M4

1x

1x

1x

1x

1x



9

Timing Belt 1012T1x

OR
Open Timing Belt -1 Meter1x



10

Plate 3x6

Screw M4x8

1x

4x

DONE


